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Temperature properties of lithium-ion battery separator of piercing and tensile test
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Piercing Test
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Table 1 EHERGE# (RERILHER)

Test conditions (Piercing Test)
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6) Fafar i A 50 mm/min
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25 °C, 60 C, 90 C
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Test Result (Piercing Test)

Table 2 FHABRFER(GEERILHER)

Summary of results (Piercing Test)

RERIEE (C)

KRBT (N)

IRRZEAL (mm)

25 3.85 4.45
60 4.07 6. 63
90 2. 6. 68
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Tensile test
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Test samples
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Table 3 FHBREMH(BI3RFER)

Test conditions (Tensile test)
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Table 4 FHBDELVQDEDH M ERIDA R ORI FEE

Summary of results Tensile Test)

25 C 60 C 90 C
Wl 5| R TR T O A 5| R TR T O A Sl BRI E il T O3 A
(MPa) (%) (MPa) (%) (MPa) (%)
OED I M 36.9 471. 4 35. 4 898. 8 19.3 1044.0
OFEFHMm 175.6 26.8 162.5 57.0 129.9 76.7
@M Ji 1A 78.2 138.5 68.8 347. 6 33.8 427.9
OF=SUbAL] 129. 5 34. 1 118.3 105. 3 58.7 367. 2
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